

## Certificate

No. 201331184

about the strength test of rear doors  
in accordance with EN 12642 (October 2006)

**Design** rear-door, part of a heavy-duty vehicle body

**Type** ARIES; 4 cerniera

**Manufacturer** CarProject srl  
I-04013 Latina (LT)  
Italy

**Application range :** for vehicles with a heavy duty body and a payload of  
**27.000 kg**

**Identification** Rear door should be signed by an type label with the followed  
appearance

rear door tested by EN 12642-XL, DEKRA Certificate number. 201331184, Date of manufacturing: (year and month)
---

### Testings and Test results

The manufacturers documents described typ (cp. test report) was tested in according to DIN EN 12642 for heavy duty vehicle bodys (Code XL) from January 2007. The strenght of the device was proved with static test

### Validation

This certificate is only valid for the specific nominated asseamly. It will ceasse when it returns or when it will be detracted.

This certificate includes the DEKRA test report number 201331184 and the corresponded manufacturer documents.

Kietwitz, 09/10/2013

DEKRA Automobil GmbH  
Automobil Test Center

Ulrich  
Specialist

